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Annex for Bluetooth Test Report No.: CTL2502073011-WF

FCCID: 2AHPZ-MPD6M

1. Bandwidth

1.1 Test Result

1.1.1 OBW

X Frequenc Packet 99% Occupied Bandwidth (MHz) .

patde Type (MHZz) Y Type T Result Limit Verdict
2402 DH5 1 0.852 / Pass
GFSK SISO 2441 DH5 1 0.859 / Pass
2480 DH5 1 0.854 / Pass
2402 2DH5 1 1.168 / Pass
Pi/4ADQPSK SISO 2441 2DH5 1 1.168 / Pass
2480 2DH5 1 1.172 / Pass
2402 3DH5 1 1.179 / Pass
8DPSK SISO 2441 3DH5 1 1.181 / Pass
2480 3DH5 1 1.179 / Pass

1.1.2 20dB BW
TX Frequency Packet 20dB Bandwidth (MHz) .

Mode Type (MHz) Type ANT Result Limit Verdict
2402 DH5 1 0.955 / Pass
GFSK SISO 2441 DH5 1 0.956 / Pass
2480 DH5 1 0.958 / Pass
2402 2DH5 1 1.284 / Pass
Pi/ADQPSK SISO 2441 2DH5 1 1.287 / Pass
2480 2DH5 1 1.287 / Pass
2402 3DH5 1 1.309 / Pass
8DPSK SISO 2441 3DH5 1 1.308 / Pass
2480 3DH5 1 1.308 / Pass
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Annex for Bluetooth

FCCID: 2AHPZ-MPD6M

1.2 Test Graph

1.2.1 OBW

Test Report No.: CTL2502073011-WF
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Annex for Bluetooth

FCCID: 2AHPZ-MPD6M

Test Report No.: CTL2502073011-WF

GFSK_DH5_HCH_2480MHz_Ant1_NTNV

Frequency (MHz)

i Ant: Ant1
‘ CENT: 2480 MHz
Span: 3 MHz
RBW. 30 kHz
04 1 VBW: 91 kHz
Detector: Peak
‘ TrawTEpg: MAX Hold
SweepPoint: 1001
=10 A | SweepTime: 3.2 ms
‘ Sweep: Continue
!
A »
-20 Yo : 89% OBW=0.854 MHz
1. 2479553 MHz
-21.21 dBm
22480 407 MHz
— =30 1 -22 89 dBm
E
@
= -40 : :
g
(]
£ il /M\\/ il
L
g0 {1 i
Lo
=70
=80 4
— Trace
=20
2478.5 24815
Frequency (MHz)
Pi/4DQPSK_2DH5_LCH_2402MHz_Ant1_NTNV
i Ant: Ant1
CENT: 2402 MHz
Sgﬂn: 3.6 MHz
RBW. 36 kHz
01 VBW. 110 kHz
Detector: Peak
,J‘] TrawTEpg: MAX Hold
SweepPoint: 1001
=10 .IIW SweepTime: 2,67 ms
‘f\/\\«"'\" \/J\ﬂ\ Sweep: Confinue
) ] 99% OBW=1.168 MHz
=20 /‘/ T Maker:
1. 2401.396 MHz
-18.37 dBm
2. 2402 564 MHz
— —30 1 / -19.31 dBm
E
S )
= -40 : {
@
G A
=1 _gg \\,\/\M
60 : SN )
=70
=80 4
— Trace
-80
2400.2 24038

Page 5/47




Annex for Bluetooth

FCCID: 2AHPZ-MPD6M

Test Report No.: CTL2502073011-WF
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Annex for Bluetooth

FCCID: 2AHPZ-MPD6M

Test Report No.: CTL2502073011-WF
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Annex for Bluetooth

FCCID: 2AHPZ-MPD6M

Test Report No.: CTL2502073011-WF
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Annex for Bluetooth Test Report No.: CTL2502073011-WF

FCCID: 2AHPZ-MPD6M

1.2.2 20dB BW
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Annex for Bluetooth

FCCID: 2AHPZ-MPD6M

Test Report No.: CTL2502073011-WF
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Annex for Bluetooth

FCCID: 2AHPZ-MPD6M

Test Report No.: CTL2502073011-WF
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Annex for Bluetooth

FCCID: 2AHPZ-MPD6M

Test Report No.: CTL2502073011-WF
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Annex for Bluetooth

FCCID: 2AHPZ-MPD6M

Test Report No.: CTL2502073011-WF
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Annex for Bluetooth Test Report No.: CTL2502073011-WF
FCCID: 2AHPZ-MPD6M

2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
X Frequenc Packet Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) / Type ANT1 Limit Verdict
2402 DH5 -2.24 <=30 Pass
GFSK SISO 2441 DH5 -1.41 <=30 Pass
2480 DH5 -1.47 <=30 Pass
2402 2DH5 -1.14 <=20.97 Pass
Pi/4ADQPSK SISO 2441 2DH5 -0.48 <=20.97 Pass
2480 2DH5 -0.61 <=20.97 Pass
2402 3DH5 -0.77 <=20.97 Pass
8DPSK SISO 2441 3DH5 -0.11 <=20.97 Pass
2480 3DH5 -0.17 <=20.97 Pass
Note1: Antenna Gain: Ant1: -0.68dBi;
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Annex for Bluetooth

FCCID: 2AHPZ-MPD6M

3. Carrier Frequency Separation

3.1 Test Result

Test Report No.: CTL2502073011-WF

3.1.1 Ant1
Ant1
Mode TX Frequency Packet Channel Separation 20dB Bandwidth Limit Verdict
Type (MHz) Type (MHz) (MHz) (MHz)
GFSK SISO HOPP DH5 1.000 0.958 >=0.958 Pass
Pi/4ADQPSK SISO HOPP 2DH5 1.001 1.287 >=0.858 Pass
8DPSK SISO HOPP 3DH5 1.003 1.309 >=0.873 Pass
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Annex for Bluetooth Test Report No.: CTL2502073011-WF
FCCID: 2AHPZ-MPD6M

3.2 Test Graph

3.2.1 Ant1
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Annex for Bluetooth

FCCID: 2AHPZ-MPD6M

Test Report No.: CTL2502073011-WF
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Annex for Bluetooth
FCCID: 2AHPZ-MPD6M

4. Number of Hopping Frequencies

4.1 Test Result

4.1.1 HoppNum

Test Report No.: CTL2502073011-WF

X Frequenc Packet Num of Hopping Frequencies .

Mode Type (MHz) / Type ANT1 Limit Verdict
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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Annex for Bluetooth Test Report No.: CTL2502073011-WF
FCCID: 2AHPZ-MPD6M

4.2 Test Graph
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Annex for Bluetooth

FCCID: 2AHPZ-MPD6M

Test Report No.: CTL2502073011-WF
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Annex for Bluetooth

FCCID: 2AHPZ-MPD6M

Test Report No.: CTL2502073011-WF

5. Time of Occupancy (Dwell Time)

5.1 Test Result

5.1.1 Ant1
Ant1
Mode TX |Frequency | Packet Duration of Observation Num of Pulse in Dwell Limit Verdict
Type | (MHz) Type | Single Pulse (ms) | Period (s) | Observation Period | Time (ms) | (ms)
DH1 0.378 31.600 319 120.582 | <=400| Pass
GFSK |SISO| HOPP DH3 1.638 31.600 150 245.700 | <=400| Pass
DH5 2.888 31.600 120 346.560 | <=400| Pass
2DH1 0.392 31.600 317 124.264 | <=400| Pass
Pi/ADQPSK| SISO | HOPP | 2DH3 1.640 31.600 163 267.320 | <=400| Pass
2DH5 2.888 31.600 110 317.680 | <=400| Pass
3DH1 0.392 31.600 320 125.440 | <=400| Pass
8DPSK |SISO| HOPP | 3DH3 2.896 31.600 124 359.104 | <=400| Pass
3DH5 2.892 31.600 104 300.768 | <=400| Pass
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Annex for Bluetooth Test Report No.: CTL2502073011-WF
FCCID: 2AHPZ-MPD6M

5.2 Test Graph

5.2.1 Ant1
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6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Test Result

Test Report No.: CTL2502073011-WF

6.1.1 Ref
X Frequenc Packet Level of Reference
Mode Type (MHz) Y Type ANT (dBm)
2402 DH5 1 -2.30
GFSK SISO 2441 DH5 1
2480 DH5 1 -1.52
2402 2DH5 1 -2.14
Pi/ADQPSK SISO 2441 2DH5 1
2480 2DH5 1 -1.59
2402 3DH5 1 -2.21
8DPSK SISO 2441 3DH5 1
2480 3DH5 1 -1.59
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2020, the channel contains the maximum PSD level was used to
establish the reference level.

7.1.2 CSE
> Frequency Packet Level of Reference Limit )
Mode Type (MHz) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 -1.47 -21.47 Pass
2441 DH5 1 -1.47 -21.47 Pass
GFSK SISO 2480 DH5 1 -1.47 -21.47 Pass
-1.47 -21.47 Pass
HOPP DH5 ! -1.47 -21.47 Pass
2402 2DH5 1 -1.52 -21.52 Pass
2441 2DH5 1 -1.52 -21.52 Pass
Pi/4DQPSK SISO 2480 2DH5 1 -1.52 -21.52 Pass
-1.52 -21.52 Pass
HOPP 2DH5 ! -1.52 -21.52 Pass
2402 3DH5 1 -1.50 -21.50 Pass
2441 3DH5 1 -1.50 -21.50 Pass
8DPSK SISO 2480 3DH5 1 -1.50 -21.50 Pass
-1.50 -21.50 Pass
HOPP 3DHS ! 1.50 21.50 Pass
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2020, the channel contains the maximum PSD level was used to
establish the reference level.
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6.2 Test Graph

6.2.1 Ref
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Test Report No.: CTL2502073011-WF
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Pi/4ADQPSK_2DH5_MCH_2441MHz_Ant1_NTNV

10 Ant: Ant1
CENT: 2441 MHz
Sgﬁn: 1.93 MHz
RBW: 100 kHz
VBW. 300 kHz
Detector: Peak
TracoTEpg: MAX Hold
SweepPoint: 1001
SwespTime: 1 ms
Sweep: Confinue
Maker:
1. 2441.138 MHz
-1.52 dBm
E
23]
2
2
]
— 50
60 4
=70
=80 4
— Trace
=20 T T T T T T T T T
2440035 2441965
Frequency (MHz)
Pi/4ADQPSK_2DH5 HCH_2480MHz_Ant1_NTNV
10

Ant: Ant1

CENT: 2480 MHz

Sgﬁn: 1.93 MHz

RBW: 100 kHz

04 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001

-10 SweepTime: 1 ms
Sweep: Confinue

Maker:
=20 + ! . T 1. 2480.141 MHz
-1.59 dBm

Level (dBm)
&
p

-80

— Trace

=80 T T T T T T T T T
2479.035 2480.965

Frequency (MHz)

Page 34 / 47



Annex for Bluetooth

FCCID: 2AHPZ-MPD6M

Test Report No.: CTL2502073011-WF
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Test Report No.: CTL2502073011-WF
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6.2.2 CSE
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